nivenns
%3 .ﬁ%\? u

\l

N@%Mﬁ@w



Iltem

Iltem

No. Part Name QTY No. Part Name QTY
1 HEX. SOCKET HD. BOLT M5 x 25 2 61 | PLUNGER (B) 1
2 | TOPCOVER 1 62 | VALVE RUBBER COVER 1
4 | EXHAUST COVER (B) 1 63 | O-RING (P-9) 1
5 | HEX. SOCKET HD. BOLT M5 x 20 4 64 | FEED PISTON O-RING (I.D. 14) 1
6 | PROTECTOR 2 65 | FEED PISTON 1
7 | BODY GUARD 2 66 | FEED PISTON O-RING (I.D. 11) 1
8 | GASKET (F) 1 67 | GASKET (E) 1
9 | PACKING (G) 1 68 | FEED PISTON COVER 1
10 | EXHAUST VALVE 1 69 | MAGAZINE BUSHING 1
11 | HEAD CAP 1 70 | HEX. SOCKET HD. BOLT M5 x 10 2
12 | PISTON O-RING 1 71 | FEEDER SPRING 1
13 | PISTON (H) 1 72 | FEEDER (A) 1
14 | O-RING (I.D. 64.5) 3 73 | FEEDER SHAFT 1
15 | CYLINDER O-RING (D) 1 74 | FEEDER SHAFT RING 2
16 | CYLINDER PLATE 1 75 | SHAFT RING 1
17 | CYLINDER 1 76 | NAIL GUIDE SHAFT 1
18 | CYLINDER RING 1 77 | ADJUSTER 1
19 [ CYLINDER SPRING 1 78 | ADJUSTER SPRING 1
20 [ CYLINDER O-RING (A) 1 79 | BOLT 1
21 | CYLINDER GUIDE 1 80 [ ROLL PIN D3 x 28 1
22 | CYLINDER O-RING (B) 1 81 | MAIN NAIL STOPPER (A) 1
23 | WARNING LABEL 1 82 | NAIL STOPPER (A) 1
24 | BODY ASS'Y (INCLUD.41) 1 83 | SUB STOPPER SPRING 1
26 | CYLINDER O-RING (C) 1 84 | NAIL GUIDE COVER 1
27 | PISTON BUMPER 1 85 | LOCK SHAFT 1
28 | BUMPER SHEET 1 86 | NAIL GUIDE 1
29 | GASKET (A) 1 87 | GUIDE LOCK (A) 1
30 | HEX. SOCKET HD. BOLT M5 x 8 2 88 | ROLLPIND3x 10 1
31 | GUARD 1 89 | SPRING 1
32 | NOSE 1 90 | MAIN STOPPER SPRING 1
33 | NOSE GUARD 2 91 | HEX. SOCKET HD. BOLT M4 x 6 2
34 | NYLOCKHEX.SOCKET HD. BOLT M5 x 16 4 92 | U-NUT M5 3
35 | SAFETY BOLT 1 93 | SLEEVE 2
36 | SPRING 1 94 | RATCHET SPRING 1
37 | NUT M5 1 95 | NAILHOLDER 1
38 | PUSHING LEVER 1 96 | MAGAZINE 1
39 | MACHINE SCREW M5 x 22 1 97 | PIN 1
40 | WASHER 1 98 [ NYLON NUT M4 1
41 | GRIP RUBBER 1 99 | MAGAZINE GUARD 1
42 | GASKET (D) 1 100 | HEX. SOCKET HD. BOLT M5 x 14 2
43 | CAP 1 101 | MAGAZINE COVER 1
44 | HEX. SOCKET HD. BOLT M5 x 16 3 102 | HOLDER CAP 1
45 | AIRPLUG NPT3/8 1 103 | MACHINE SCREW M4 x 50 1
46 | NAME PLATE 1 104 | SPRING WASHER M4 1
47 | ROLL PIN D3 x 30 2 105 | WASHER M4 (10 PCS.) 1
48 | PLUNGER SPRING 1 106 | HOLDER SHAFT 1
49 | PLUNGER O-RING 2 107 | PLATE NUT 1
50 | PLUNGER (A) 1 108 | GUIDE BASE 1
51 | VALVE BUSHING (A) 1 109 | SHINGLE GUIDE 1
52 | O-RING (I.D.10.7) 2 110 | HEX. SOCKET HD. BOLT M5 x 10 1
53 | VALVE PACKING 1 111 | MAGAZINE ASS'Y (INCLUD.74,92 - 106) 1
54 | URETHANE BALL (C) D7.14 1 501 | SAFETY GLASSES 1
55 | O-RING (S-12) 1
56 | VALVE PLATE 1
57 | TRIGGER VALVE BUSHING 1
58 | TRIGGER PLUNGER 1
59 | TRIGGER SPRING (A) 1
60 | TRIGGER 1

63



